

□□□□□□□□□□□□□□□□

□□

□□	□□□□□□□□□□□□□□□□
□□□□	□□□□
□□	□
□□	□□□□□□
□□	7.0 * 4.5 * 3.5□□□□□□0.7□□
□□	9.5□
□□	□□□
□□	□□□
□□	-40□+ 230□□□
□□□□	1-3□□□□□□□□□□
MOQ	100
□□□□	PayPal□LC□T / T□□□□□

□□

1. 100□□□□□□□
2. BPA□□□FDA□□□□  
□□□□□□□□
- 4.□□□□□□□□□□□□□
- pantone□□□□□□□□□□□□□□
- 6.□□□□□□-40□230□□□□□
- 7.□□□□□□□□□□2□□□□□□

□□□□











1



2



3



4



5



6



7



8



9



FDA LFGB



Test Report

No. CANEC1701434601

Date: 10 Feb 2017

Page 1 of 6

DONGGUAN NEW ORIENTAL TECHNOLOGY CO., LTD.  
NORTH GATE LANE LONGHE INDUSTRIAL PARK TIANXIN VILLAGE HUANGJIANG TOWN DONGGUAN  
CITY  
CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : Silicone rubber

SGS Job No. : CP17-003378 - SZ  
Model No. : ZY-450  
Client Ref. Info. : ZY-450 (405/410/420/430/440/460/470/480/490)  
ZY-5551(5511/5521/5531/5541/5561/5571/5581/5591)  
ZY-4451 (4411/4421/4431/4441/4451/4461/4471/4481/4491)  
ZY-4462 (4412/4422/4432/4442/4462/4472/4482/4492)  
ZY-LSR-6340(6320/6330/6350/6360/6370)  
ZY-LSR-6940(6920/6930/6950/6960/6970)  
ZY-LSR-7030 (7020/7040/7050/7060)  
ZY-LSR-6 series(6050/6070/6040/6030/6020/6010)

Date of Sample Received : 23 Jan 2017  
Testing Period : 23 Jan 2017 - 06 Feb 2017  
Test Requested : Selected test(s) as requested by client.  
Test Method : Please refer to next page(s).  
Test Results : Please refer to next page(s).



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request at <http://www.sgs.com> or <http://www.sgs.com.cn> for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/Terms-and-Conditions/Terms-and-Conditions.aspx>. Attention is drawn to the limitation of liability, indemnification and arbitration clauses defined therein. Any holder of this document is advised that information contained therein reflects the Company's findings at the time of its intervention, only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not constitute parties to a transaction from which it has signed and dispenses with its inspection documents. This document cannot be reproduced, copied, in full, without prior written approval of the Company. Any unauthorised alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the checks shown in the test report refer only to the samples tested.

Attention: To check the authenticity of testing, inspection report & certificate, please contact us at telephone: 86-751-83071443, or email: [CN.Dongguan@sgs.com](mailto:CN.Dongguan@sgs.com).  
Website: [www.sgs.com](http://www.sgs.com) / [www.sgs.com.cn](http://www.sgs.com.cn) / <http://www.sgs.com.cn/Service/Products/Testing/Development/Service/Products/One> 810063 | 86-20-8215955 | 86-20-82075113 | [www.sgs.com](http://www.sgs.com) or [www.sgs.com.cn](http://www.sgs.com.cn)  
中国 - 广州 - 经济技术开发区科学城科韵路114号 邮编: 510663 | 86-20-8215955 | 86-20-82075113 | [sgs.china@sgs.com](mailto:sgs.china@sgs.com)

Member of the SGS Group (SGS SA)





# *Products Package*



# Team



□□□□

□□□□□□□□

□  
□□Benhaida□□□□□□□□

□□□86-13923497359

□□□□□□□+ 86-13923497359

Skype□bhdmiya

QQ□844645284

□□□□sales5@benhaida.com